



CERTIFICATE OF TESTING

For The Account Of: Bru Textiles
Satenrozen 2a
B-2550 Kontich
Belgium
Contact: Brigitte Gyselincx

DATE: February 27, 2007 CERTIFICATE (ORDER) NO.: 19977

CLIENT'S IDENTIFICATION: Web

FEDERAL MOTOR VEHICLE SAFETY STANDARD (FMVSS) 302 - JANUARY 1971

Table with 6 columns: Specimen #, Burning Time Beyond 38 mm (seconds), Burn Distance Beyond 38 mm (mm), Burn Rate (mm/minute), Code. Rows include Length (specimens 1-5) and Width (specimens 6-10).

Specimen Tested:
() Standard (X) Modified, 10 mil wire spaced at 25mm intervals across 51 mm width opening:
() Test item was less than 56 mm wide
(X) Specimen softens and bends at flaming end, which results in erratic burning

FAILURE CRITERIA: BURN RATE EXCEEDS 102MM PER MINUTE FOR ANY SPECIMEN.

CONCLUSION: BASED ON THE ABOVE RESULTS AND FAILURE CRITERIA, THE ITEM TESTED:
(X) PASSES () FAILS

FMVSS-302 CODE DEFINITIONS:

- SE/(B) Self-extinguishing with burn rate. Specimen ignites; Time of burning after passing 38 mm is greater than 60 seconds and 51 mm before extinguishing.
DNI Does not ignite. Specimen does not support combustion during or after ignition.
SE Self-Extinguishing. Specimen ignites but does not burn to the timing zone, which starts at 38 mm.
SE/NBR Self-Extinguishing/No burn rate. Specimen ignites; burning progresses to the 38 mm timing start line and extinguishes within 51 mm beyond the start line and 60 seconds.
B Specimen ignites. Burning progresses more than 51 mm beyond the 38 mm timing start line. Burn rate is calculated.

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by the standards listed above.

Signed, Sallie Cotey - Lab Manager
Applied Textiles Lab Services

Jennifer Friend
Lab Technician